
 
Copyright Warning & Restrictions 

 
 

The copyright law of the United States (Title 17, United 
States Code) governs the making of photocopies or other 

reproductions of copyrighted material. 
 

Under certain conditions specified in the law, libraries and 
archives are authorized to furnish a photocopy or other 

reproduction. One of these specified conditions is that the 
photocopy or reproduction is not to be “used for any 

purpose other than private study, scholarship, or research.” 
If a, user makes a request for, or later uses, a photocopy or 
reproduction for purposes in excess of “fair use” that user 

may be liable for copyright infringement, 
 

This institution reserves the right to refuse to accept a 
[...]
variables in Equation (37) can be separated, and the 
resulting expression integrated over the length, L, of 
the PF Reactor at which data will be taken.

(36)
where

u = superficial fluid velocity 
K' = reaction rate constant
x = distance of the reactor

0  = iri + K ' c (37)



36

L/u = (LA /uA ) = Vf/Q = t = (38)

where
L = length from aerator inlet at which data was 

taken
u = superficial fluid velocity
A = area of aeration tank normal to flow c

= volume of fluid 
Q = flow rate 
t = time
Ct = concentration (BOD^) at time, t
C = initial concentration o
dC = change of concentration 
K' = reaction rate constant 
C = concentration in the aerator

Equation (38) can be integrated to give:
K't = In (Ct/CD)

or
Ct = CQ exp K't (39)

Although Equation (35) was developed by assuming 
a well mixed reactor, the PF Reactor reduces to the same 
form of a simple decay exponential equation when K' = 
-1/T in this particular case.



37

Equation (39) is a simple exponential decay. It 
will apply in the activated sludge process using BOD^ 
as a parameter. The mass transfer rate (K^As) can be 
represented by a dimensionless equation applicable to a 
fluidized bed:

K,D A uD .
-s- 2  = f T2  ( - ^ ) a ( T -  (MLSS) ) (40)

V S  V

where
Dp = diameter of a particle
Dv = molecular diffusivities of substrate
v = kinematic viscosity of fluid
u = superficial fluid velocity
A = area of the aeration tank normal to flow c
uAc = flow rate (Q)
KdDp■p- = Sherwood number (Sh)

v
uD_

= particle Reynolds number (R®p)

Tfi- = Schmidt number (Sc) 
v
f,a,b = empirical constants

Equation (40) will be discussed in Chapter IV. The 
relationships of the dimensionless numbers expressed in 
Equation (40) will be obtained from the data results. 
Furthermore, the empirical constants (f,a,b) will be 
determined from the dimensionless group.



38

CHAPTER III. EXPERIMENTAL MATERIALS AND PROCEDURES

The basic Equation presented, ct = C - (K(ĵ sCs^^ 
(1-exp (-t/T)) degenerates to a simple exponential decay 

as Equation (35) or (39), using BOD^ as the parameter.
The data collected from the experimental investigation 
were used to verify the mathematical model, i.e., Equa
tion (35). The Molitor Water Pollution Control Facility 
(Chatham, New Jersey), served as the source of the basic 
data reported in this study. Additional data came from 
a laboratory pilot plant. The description of the physical 
layout of these two facilities is given in the following 
paragraphs .

3.1 Molitor Water Pollution Control Facility (38)
The treatment plant site includes approximately 17 

acres in Chatham and Florham Park. The completed facili
ty which now includes primary, secondary and tertiary 
treatment removes approximately 95 percent of the organic 
impurities in the waste prior to discharge in the Passaic 
River. Figure 4 is a schematic diagram of the Molitor 
Plant. It consists of nine basic units.

A. Inlet Facilities (Comminutor, Bar Racks, Parshall 
Flume and Grit Removal Chamber and Mechanism).

Raw sewage enters the plant through a pipe 33 inches 
in diameter. Large cuttable solids are then ground by



AT
 

ED
 

S
T

A
B

IL
IZ

A
T

IO
N

39t oUJ

O W

I L\

' '  •* w v . :  , ; ^ i r > ^ o * ' t r  '  0 v '; - « //.n T O » u v *a '^ -^ r re rjm t» « r i» in iA » » .n\ "■-£*•'— ;*‘ *•-- r>? r/c;̂ ’!W'4r:7'r':v'T  *..- a'  f. - -  - r̂ r- - f  ,• •••;•.... - -I.-.,.. -L.C

vtarvtfrai.eŷ .

O



40

the conrminutor so that they will pass through pumps, pipes 
and equipment with ease. As an alternative to this me
chanical operation, a bar rack is cleaned manually with 
a rake. The Parshall Flume measures the instantaneous 
rate of flow and the total flow entering the plant. The 
average amount of sewage entering the plant is 2.5 to 3.0 
million gallons each day (MGD). The instantaneous rate 
where sewage enters the plant varies above and below the 
average, depending on the time of day.

The grit removal chamber is a tank which provides 
for a slower velocity of flow so that heavy solids such 
as stones and sand known grit will settle to the bottom.
A mechanism collects the grit and removes it up a ramp 
to a collection hopper. The flow is then divided into
three parts and flows to the primary settling tanks.

B. Primary Settling Tanks
The sewage is introduced into the center of each of

the primary settling tanks. From there it flows radially 
to the perimeter at a low velocity so the settleable 
solids will drop to the bottom. The skimmer rotating at 
the surface of the tank removes floating materials. The 
sewage on the tank with a high concentration of solids 
(sludge) is pumped to the primary digestion tanks. The 
sewage with much of the settleable solids and biochemical 
oxygen demand removed flows over the weir plate on the



41

edge of the tank and then to the wet well of the new pump
ing station.

C. Pumping Station
The primary settled sewage is lifted normally by two 

pumps, sometimes working separately and sometimes together. 
The third is designed as a "stand-by" unit. By varying the 
speed of the pumps, they pump at the same rate at which 
flow is entering the wet well which is a chamber under the 
transformer pad next to the building.

The pump room in the basement also contains smaller 
pumps and motors for auxiliary service - sludge pumps and 
seal water pumps. The motor room contains the control 
mechanisms for all of the equipment. This includes elec
trical distribution (motor control center) pump speed 
controls and indicator and metering panel.

D. Mechanical and Diffused Aeration Complexes
The primary settled sewage is pumped to a distri

bution box where it is divided for flow to the two 
aeration complexes. Diffused aeration takes place in a 
series of deep, narrow tanks where primary settled sewage 
and sludge returned from the final settling tanks are 
intimately mixed. A high dissolved molecular oxygen con
centration is maintained at all times. An environment is 
thus established in which the colloidal and truly dissolved



pollutant material can be utilized by the organisms of 
the activated sludge floe for food.

In the sewage, floe or groups of bacteria formed 
by collisions and biological actions binds them together 
The floe becomes large enough so that it settles readily

The mechanical aeration tanks provide the same 
features as the diffused system - mixing and providing 
air - by the rotation of large blades suspended on the 
bridges over the square tanks filled with the combined 
wastes.

E. Final Settling Tanks
The flow from both complexes is piped to the final 

settling tanks which functions similar to the primary 
tanks.

Between the two tanks is a pump station where three 
sludge pumps and their controls are located. Enough 
collected sludge is returned to the aeration tanks to 
provide the optimum amount of suspended solids in the 
mixed wastes. This sludge is known as return activated 
sludge. The remaining sludge is pumped, or wasted, to 
the primary settling tanks for clarification and removal 
to the digesters. This is known as waste activated 
sludge.



43

F. Stabilization Pond
The aerated stabilization pond provides additional 

treatment for the effluent from the final settling tanks 
(second effluent) and forms a third stage or tertiary 
treatment. The pond is three acres on the surface and 
ten feet deep and will hold the design flow (4.0 MGD) for 
two days. The eight million gallons of secondary treated 
sewage is further aerated during the detention period by 
four, floating, mechanical aerators. This process moves 
fully, cleanses the waste and provides that the natural 
processes of stabilization and aeration take place in the 
plant and not in the river.

G. Chlorine Contact Tank
Liquid leaving the stabilization pond flows to the 

chlorine contact tank. In this tank, chlorine in liquid 
form is added to the clear water from the stabilization 
pond. The chlorine which is put into "contact" with the 
treated sewage kills many of the remaining bacteria be
fore entering the river through a large pipe known as the 
outfall sewer. The BOD and suspended solids in the 
effluent will be between 1 0  to 2 0  parts per million (ppm) .

H. Digester Complex
The large digestion tanks or digesters receive the 

sludge from the primary settling tanks. The covered tanks 
exclude air (oxygen) and provide the proper environment



44

for the natural anaerobic bacteria which live there.
These bacteria produce methane, which is held under the 
movable block dome of the secondary digester.

The auxiliary equipment housed in buildings attached 
to the digesters includes heating facilities to keep the 
digester contents at or near body temperature, and engines 
which use the methane gas to power blowers and provide the 
air needed for the diffused aeration tanks.

I. Sludge Drying Beds
When the solids have been completely stabilized or 

digested, they are transferred to the sludge beds con
structed of layers of graded sand and gravel for drying. 
The resulting cake of dried solids is removed to the 
sludge storage area (next to the stabilization pond).

3.2 A Laboratory Activated Sludge Process
The Molitor Water Pollution Control Facility was the 

most conveniently located site for field studies. How
ever, it was necessary to construct a laboratory scale 
pilot plant in which variables could be more closely 
controlled (39). An effort was made to closely reproduce 
operational characteristics of the Molitor Plant in the 
laboratory.

The primary waste was held for the adsorption step 
at the beginning in the diffused aeration tank of the



45

Molitor Plant and then held for the oxidation step in 
the same tank. In the laboratory pilot plant, these two 
steps were divided into two tanks due to the size of one 
tank was too small to hold the entire step in the aeration 
of mixed liquid. However, the flow line was the same as 
the Molitor Plant. The wastes entered the aeration tahk 
after being mixed with returned sludge. Diffused aeration 
along the tanks produced aeration and mixing as the wastes 
flowed along the tanks. The microorganisms aerobically 
stabilized the organic matter in the aeration tank and 
flowed into the secondary clarifier. Sedimentation al
lowed the activated sludge to flocculate and settle out.
A portion of waste sludge was returned to the aeration 
tanks as seed with the excess sludge and the clear efflu
ent being wasted. In addition to the flow line, the 
activated sludge culture was obtained from the Molitor 
Plant in order to produce the same characteristics of 
microorganisms. Figure 5 is a schematic diagram of the 
pilot plant.

There are two phases (water and air) involved in the 
pilot plant. The air flow causes the vertical direction 
mixing and then the contents of wastewater are uniform 
in the radial direction. However, the air flow is small 
to mix with the concentration gradients in the longitu
dinal direction. Therefore, they will be treated as a



coP•Pa
o
so•HPP]
•rl
UO
CO
CDQ

•acd 
P

X  S M  c o
PS CD *rl
C jP P  
P  cd U 

P  N  CD 
CD O  »H *H
toO cd iP M-l

Cd P  Cd P  -P -P
J-l CD J-4 Pi rO u

'd
cdP
CD
P o
•rt

toO >

o
p
CO

03 O CD P  
p co

O cd cd o P  t—I co u

!-i(D
&oI—I
PQ

T3
§
03£•
P

r-l rH tP Cd rP rP
cd cd cd ho cd cd p 
too too bO too toO,ivi -rl 

vo pS <J 
m o m  • <t" vo "H
P in  CN rP C/3 OJ

<JpqcjQWlPOCr3

1

PQ<

p

§ I-J
P
Po
1“J 
•Hp
in
CD
atoo•PP



47

single continuous fluid phase in the aeration tanks.
Based on the Reynolds numbers of the pilot plant (1x10 ^ 
to 5 x 1 0 ”^), the flow was in the laminar flow region.

The components of the pilot plant were included as 
follows:

A. Synthetic Waste
The composition of the sucrose limiting substrate 

(synthetic waste) utilized in the study is given in Table
2. The sucrose concentration was 900 mg/gal, which sup
plied 180 mg/L of BOD^. This value is usually found in 
wastewater treatment plants. The other constituents are 
needed for microbial growth.

B. Seed Culture
A microorganism seed culture was obtained from the 

Molitor Plant.

C . Equipment
A schematic diagram of this equipment set-up is 

shown in Figure 5. Detailed descriptions of reservoir, 
aeration tanks, and settling clarifier are given below:



TABLE 2
Composition of Synthetic Waste

Substrate Constituents
A Sucrose C ^ 2 2  ^11
B Ammonium Sulfate

(CN H 4)2 S0 4)
C Potassium phosphate 

Monobasic
D Magnesium Sulfate 

Mg S04

E Sodium Carbonate
Na 2 C0 g

F Sodium Nitrate
Na2N02

The calculated DO demand (BOD^, where L represents the ulti- 
mated demand) is 267 mg/L. The calculation is shown as follows

C 1 2  H 2 2  ° 1 1  + 1 2  ° 2    1 2  C 0 2 + 1 1  H 2 0

where molecular weight of ̂ 1 2 ^ 2 2 ^ 1 1  an<^ ®2 are ̂ 2 an<̂  ~̂2, re~
spectively. Therefore,

° 2  = x 900 mg/gal x 3 ^ 7 3 3  L = 267 mg/L

The measured BOD^ was approximately 180 mg/L. Thus, the con
version factor of BOD^/BOD^ is 67 percent.

Concentration mg/gal 
900

180

50

150

180

54



49

1. Reservoir

The synthetic waste was fed by gravity from a 15-gallon 
tank into a 50-gallon reservoir. The overflow from this stor
age reservoir fell to a 5-gallon receiving tank on the floor.

2. Aeration Tanks

Two aeration tanks were used in the experimental study. 
One was the contact tank arid the other was the stabilization 
tank. Both of them were square base tanks with dimensions of 
30 inch x 12 inch x 9 inch. The contact tank contained 12.5 
gallons wastewater while the stabilization tank contained 14 
gallons of wastewater. The contact tank was constructed of 7 
pieces of plexiglass baffle, and the walls of the contact tank 
were inclined at 45° to direct settling sludge to the center 
bottom of the tank. Supplying air to the microbial mass serves 
to supply oxygen and to suspend the solids.

Two silent giant aquarium air pumps and one blower sup
plied the required air for sustaining aerabic condition in the 
tanks. Air diffusers on the bottom resuspended the sludge 
creating a dual circulatory motion in the vertical plane. Ef
fluent from the contact tank to the stabilization tank, and 
then to the settling clarifier, was gravity drained in 1/4 inch 
Tygon tubing.



50

3. Settling Clarifier

A radial up-flow clarifier constructed of plexiglass was 
used for gravity concentration of biological solids. The clari
fier was a 5 liter settling cone, with a rubber stopper at the 
lower end. The rubber stopper was fitted with two 1/4 inch 
Tygon tubes. One tube was for returning settled sludge to the 
aeration tank and the other tube for draining clarified efflu
ent from the liquid surface. A pump was included in the return 
sludge line, along with a control flow meter.

3.3 Operation of the Activated Sludge Process

Because of the large number of factors involved, the best 
operating procedures for each plant must be determined by ex
perience. With this qualification, the following criteria will 
generally apply:

1. There must be sufficient aeration to maintain a dis
solved oxygen content of at least 2 mg/L at all times through
out the aeration tank.

2. Dissolved oxygen should be present at all times in 
the treated sewage in the final settling tank. This can be ex
pected when the continuous flow from the stabilization tank is 
provided and the air supply is continuous.

3. Activated sludge must be returned continuously from 
the clarifier to the aeration tank.



51

4. The optimum rate of effluent return will vary 
with each installation. For the bench scale reactor 
discussed here, the rates of recirculation were 50 per
cent and 1 0 0  percent of the influent volumetric flow.

5. The mixed liquor suspended solids is controlled 
between 1000 to 3000 ppm in the aeration tanks. The 
lower or the higher value can not perform the adequate 
transfer.

6 . The suspended solids content in the aeration 
tanks may be controlled by the amount of sludge returned. 
All sludge in excess of that needed in the aeration tanks 
must be removed from the system. Excess sludge should be 
removed in small amounts continuously, or at frequent 